PROGRESS REPORT

on

CLEAVAGE FRACTURE OF SHIP PLATE HATCH CORNER TESTS

by

E. PAUL DEGARMO, J. L. MERIAM, R. C. GRASSI, J. W. HARMAN AND M. P. O'BRIEN UNIVERSITY OF CALIFORNIA under Navy Contract NObs-31222

COMMITTEE ON SHIP CONSTRUCTION DIVISION OF ENGINEERING & INDUSTRIAL RESEARCH NATIONAL RESEARCH COUNCIL

MTRB LIBRARY

 \mathbf{S}

オーム

「「「「「「「「」」」」」

Advisory to

BUREAU OF SHIPS, NAVY DEPARTMENT

Serial No. SSC-1 Copy No.

July 24, 1946

PREFACE

The Navy Department through the Bureau of Ships is distributing this report to those agencies and individuals that were actively associated with this research program. This report represents a part of the research work contracted for under the section of the Navy's directive "to investigate the design and construction of welded steel merchant vessels".

The distribution of this report is as follows:

Copy No. 1 - Chief, Bureau of Ships, Navy Department JUL 24 '46 Copy No. 2 - Dr. D. W. Bronk, Chairman, National Research Council JUL 24 '46

> Board to Investigate the Design and Methods of Construction of Welded Steel Merchant Vessels

Copy No. 3 - Rear Admiral Harvey F. Johnson, USCG, Chairman AUG 15 46 Copy No. 4 - Vice Admiral E. L. Cochrane, USN

Copy No. 5 - Captain T. L. Schumacher, USN

Copy No. 6 - Comdr. R. D. Schmidtman, USCG

Copy No. 7 - David Arnott, American Bureau of Shipping

Sub-board

Copy No. 8 - Captain R. B. Lank, Jr. USCG, Chairman AUG 15 '46 Copy No. 9 - Captain L. V. Honsinger, USN Copy No. 10 - Captain W. P. Roop, USN Copy No. 11 - Comdr. R. S. Mandelkorn, USN Copy No. 12 - Comdr. P. A. Ovenden, USCGR Copy No. 13 - Condr. E. G. Toucoda, USNR Por ltr Buships 8/14/46 Copy No. 14 - It Condr. T. Susan Por ltr Buships 8/14/46 Copy No. 14 - It. Comdr. E. M. MacCutcheon, USCGR Copy No. 15 - It. (J.g.) R. C. Madden, USNR Perstar Bastips 5/14/46 J-8. Me hutt 8/25/5, Copy No. 16 - J. L. Botos Copy No. 16 - J. L. Bates Copy No. 17 - A. G. Bissell Copy No. 18 - D. P. Brown Copy No. 19 - Finn Jonassen Copy No. 20 - S. W. Lank Copy No. 21 - E. E. Martinsky Copy No. 22 - G. S. Mikhalapov Copy No. 23 - Albert Muller Copy No. 24 - John Vasta Copy No. 25 - J. L. Wilson

Research Advisory Committee

Copy No. 22 - G. S. Mikhalapov, Chairman Copy No. 9 - Captain L. V. Honsinger, USN Copy No. 10 - Captain W. P. Roop, USN Copy No. 10 - Comdr. R. D. Schmidtman, USCG Copy No. 13 - Comdr. E. G. Touceda, USNR Copy No. 14 - Lt. Comdr. E. M. MacCutcheon, USCGR Copy No. 16 - J. L. Bates

Copy Copy Copy	No. No.	19 - 23 - 24 -	Finn Jonassen AUG 15 46 Albert Muller John Vasta
Сору	No.	25 -	J. L. Wilson
			Welding Advisory Committee
Сору Сору	No. No.	26 - 27 -	Captain D. R. Simonson, USCG, Chairman AUG 15 46 T. J. Griffin
			Committee Members of Research Projects SR-89, 92, 93 and 96
Сору Сору	No. No.	22 - 28 -	G. S. Mikhalapov, Chairman AUG 15 46 J. O. Almen
Сору	No.	7 -	David Arnott
Сору	No.	16 -	J. L. Bates
Copy	No.	29	H. C. Boardman
Copy	NO.	<u> </u>	Paul Fileld
Copy	No.	32 -	S. I. Hourt
Conv	No.	33 -	J B Kommers
Copy	No.	34 -	A. Nadai
Copy	No.	35 -	H. W. Pierce
Copy	No.	36 -	H. W. Russell
Copy	No.	37 -	E. C. Smith
Copy	No.	24 -	John Vasta
Copy	No.	25 -	J. L. Vilson
Сору	NO.	38 -	W. M. Milson
			Navy Department
Сору	No.	39 -	Captain N. W. Gokey, USN, Bureau of Ships AUG 15 46
Сору	No.	40 -	Comdr. R. L. Evans, USN, Bureau of Ships
Сору	No.	41 -	Noah Kahn, New York Navy Shipyards
Сору	No.	42 -	I. R. Kramer, Office of Research and Inventions
Copy	No.	43 -	K. D. Millairs, Bureau of Ships
Copy	No.	44 -	E. Rassman, Bureau of Ships
Copy	NO.	45 -	Naval Research Laboratory
oopy	14O •	40 -	ruoilcations board, Navy Department via Bureau of Ships

Representatives of American Iron and Steel Institute Committee on Manufacturing Problems

.

, Code 330c

Copy No. 47 - C. M. Parker, Secretary, General Technical Committee, American Iron & Steel Institute Copy No. 48 - L. C. Bibber, Carnegie-Illinois Steel Corporation Copy No. 31 - C. H. Herty, Jr., Bethlehem Steel Company Copy No. 37 - E. C. Smith, Republic Steel Corporation

Members of the Weld Stress Committee Welding Research Council

Copy No. 49 - Everett Chapman, Chairman -UG 15 33 Copy No. 50 - C. A. Adams Copy No. 51 - LaMotte Grover Copy No. 52 - William Spraragen SUG1E : Copy No. 53 - Chairman, Division of Engineering and Industrial Research, NRC Copy No. 54 - Dr. Clyde Williams, Chairman, Committee on Engineering Materials Copy No. 55 - Chairman, Committee on Ship Construction Copy No. 19 - Finn Jonassen, Research Supervisor Copy No. 56 - M. P. O'Brien, Technical Representative, Research Project SR-92 Copy No. 57 - E. Paul DeGarmo, Investigator, Research Project SR-92 Copy No. 58 - J. L. Meriam, Investigator, Research Project SR-92 Copy No. 59 - R. C. Grassi, Investigator, Research Project SR-92 Copy No. 60 - J. W. Harman, Investigator, Research Project SR-92 Copies No. 61 thru 65 - Library of Congress via Bureau of Ships, Code 330c, Navy Department Copy No. 66 - P.R. William R. OS good, David Jaylor Model Barin (per ltr Bu Ships Copy No. 67 -7 Busener, Juck. Library Copy No. 68 -8/14/46 Copy No. 69 - Geo. plean Copy No. 70 - T.R. Cuykendall Copy No. 71 - E.R. Parker Copy No. 72 - H.E. Danie Copy No. 72 - H.E. Danie Copy No. 73 - W.M. Wilson Copy No. 74 - Dept of Commerce, Silvary Copy No. 75 - Phila. naval Ship youd Copy No. 76 - cum. R. Orgood - DTMB Copy No. 77 - EES Copy No. 78 -Copy No. 79 -Copy No. 80 - USNPG School Copy No. 81 - USCG Academy Copy No. 81 - USCG Academy Copy No. 82 - Soother, 447 - Proj. Advisory Comm. Copy No. 83 - John Pohl, Howarth, n. J. Copy No. 84 - I. P. mealeinter - Lupens Copy No. 85 -Copy No. 86 -Copy No. 87 -Copy No. 88 - Prof. Scatt 13. Letty continuous Concerns Stortes Va. Copy No. 89 - Ref. a. B. Bagson Sum Que Co. Marcus Stortes Va. Copy No. 90 - C. B. Valdrich, chieg weeding Eng. Bat. men. Inst., Culumbus 1, Ohio Copy No. 91 -Copy No. 91 -Copy No. 92 - Bu JA Seiter Copy No. 92 - Bu JA Seiter Copy No. 93 - Pontese lidministly Deligation Copy No. 94 -Copy No. 95 - Welenter and Sinter Copy No. 96 - Dr. 30ppte, Baltime Copy No. 97 - Copt myer, Army Ord. Copy No. 97 - Copt myer, Army Ord. Vopy No. 98 - J. B. Hulekinson, Buder Copy No. 99 - Chiry, Bu Jacks - reach, Mary Dept., alle. Lient. E. J. Diberto ("and Watche See Copy No. 99 - Chiry, Bu Jacks - reach, Mary Dept., alle. Copy No.100 -Capy no. 13 -Copy no. 15 -(Copies No. 66 thru 100 - Bureau of Ships) Total Number of Copies - 100 8. m. Goyd 6/13/58

July 24, 1946

Chief, Bureau of Ships Navy Department Washington 25, D. C.

Dear Sir:

Attached is Report Serial No. SSC-1, entitled "Cleavage Fracture of Ship Plate: Hatch Corner Tests". This report has been submitted by the contractor as a progress report on the work done under Contract NObs-31222 between the Bureau of Ships, Navy Department, and the University of California.

The report has been reviewed and acceptance recommended by representatives of the Committee on Ship Construction, Division of Engineering and Industrial Research, NRC, in accordance with the terms of the contract between the Bureau of Ships, Navy Department and the National Academy of Sciences.

Very truly yours,

Elter Frederick M. Feiker

Chairman, Division of Engineering and Industrial Research

Enclosure

PROGRESS REPORT

U.S. Navy Research Project NObs-31222

CAUSES OF CLEAVAGE FRACTURE IN SHIP PLATE

Hatch Corner Tests

September 1, 1945 to March 1, 1946

From:

University of California Department of Engineering M. P. O'Brien, Technical Representative

Report prepared by:

E. Paul DeGarmo J. L. Moriam R. C. Grassi J. W. Harman

ABSTRACT

Six full scale specimens, similar in design to a hatch corner of a ship, were constructed from a low carbon, ship quality, semi-killed steel and tested to failure. One tested at 120° F gave a shear type fracture. All others tested at room temperature failed with cleavage type fractures. Two which were welded with preheat at 400° F showed superior performance, both in strength and energy absorption. Two which were fabricated by riveting gave inferior performance.

An investigation was conducted to determine the effects of preheat and a comparison made with the effects of 1000° F postheat treatment for 8 hours.

Studies were made of quarter scale symmetrical and asymmetrical hatch corner models to determine which type of specimen would best duplicate the stress condition existing in actual ships.

PROGRESS REPORT

U. S. Navy Research Project NObs-31222

CAUSES OF CLEAVAGE FRACTURE IN SHIP PLATE

Hatch Corner Tests

September 1, 1945 to March 1, 1946

From: University of California Department of Engineering M. P. O'Brien, Technical Representative

Report prepared by:

E. Paul DeGarmo J. L. Meriam R. C. Grassi J. W. Harman

CONTENTS

Page No. Exporimental Procedure Part I - Full Scale Specimens Results Part II - Effect of Preheating Part III - Model Studies . . . 14 • .

LIST OF TABLES AND ILLUSTRATIONS

Table I - Welding Sequence, Hatch Corner Specimens	19
Table II - Analysis of Steels	20
Table III - Tensile and Hardness Properties of Steels forHatch Corner Specimens	21
Table IV - Results, Full Scale Hatch Corner Tests	22
Table V - Results, Full Scale Hatch Corner Tests for First13 Specimens	23
Table VI - Single Pass Specimens	24
Table VII - Multiple Pass Specimen	
Fig. 1 - Revised Design of the Full Scale Hatch Corner Model	. 25
Fig. 2 - Design of Riveted Hatch Corner Specimen	26
Fig. 3 - Welding Jig for Fabrication of Hatch Corner Specimen	27
Fig. 4 - Transverse Restraining Beams	28
Fig. 5 - Gage Layout for Full Scale Hatch Corner Specimen	29
Fig. 6 - Gage Layout for Riveted Specimen	30
Fig. 7 - Device for Measuring Total Pin to Pin Strain	31
Fig. 8 - Spec. 14: Crack in doubler-deck weld	32
Fig. 9 - Spec. 14: Fracture in doubler	33
Fig. 10 - Spec. 15: Fracture in corner, viewed from inside of hatch.	34
Fig. 11 - Spec. 15: Fractures viewed from above deck	35
and forward of hatch end beam Fig. 12 - Spec. 16: Before failure: view of corner from above deck . Before failure: below deck, looking aft	36
Fig. 13 - Spec. 16: Before failure, overall view, below deck	37
Fig. 14 - Spec. 16: Fracture in dock, viewed from below deck outboard and fwd. of hatch end beam	38
a doi intino, oroso up or bro-prato	

LIST OF TABLES AND ILLUSTRATIONS - Cont'd.

Page No.

•

Fig.	15		Spec. 16:	After failure: view from below deck, inboard,	F A
				and forward of hatch end beam	39
Fig.	16	-	Spec. 16:	Fracture in doubler, angle cut away	40
				Fracture in deck, doubler cut away	
Fig.	17	-	Spec. 16:	Pattern in deck, looking aft	41
Fig.	18		Spec. 17:	Overall view, above deck	42
				Overall view, below deck	
Fig.	·19	-	Spec. 17:	Fractures, viewed from above deck	43
				Fractures, viewed from below deck, outboard,	
				and ait of hatch end beam	
				and find of batch and hear	
Fig.	20	-	Spec. 18.	Overall view above deck	44
.+ +b •	20		obee. To:	Overall view, below deck	
Fig.	21		Spoc. 18:	Fractures: viewed from above deck	45
				Fractures: viewed from below deck	
Fig.	22	-	Spoc. 18:	Corner viewed from inside of hatch	46
				Deck and doubler fracture patterns, looking aft	
Fig.	23		Spec. 19:	Fracture in doubler, angle cut away	47
77.4	. 01.		Cma . 10	Fracture in deck, doubler cut away	10
rıg.	64	-	Sboc• 13:	View of corner, after failure	48
Fie	25		Lond Elon	ration Curves Din to Pin Massurements	49
, - - 6 •	20		Hoad Hioli	gauton barves, fin to fin measarements	τJ
Fig.	26	-	Longitudi	nal Strain Distribution in Deck Plate of Spec. 17	50
Fig.	27	-	Strain Con	ncentrations in Dock Plate, Spec. 17	51
TÌ J an	20				E 0
rıg.	60	-	Load-Stra:	$in \ Curve_{\mathbb{S}}: \qquad Specimen 17 \dots \dots \dots$	52
Fig.	29		3/4" Plate	Specimen Haed for Deposition of Weld Beads	53
61			0/- 1200		00
Fig.	30		Microhard	ness Surveys Run on Each Specimen	54
Fig.	31		Multipass	Specimen	54
-	- 0				
rıg.	32	~	Typical M:	icrohardness Surveys Across Preheated and	
			Non-Prence	atod welds (E-6010 Electrode)	55
Fig.	33	-	Hent Afec	ted Zone Non-Preheated Weld E-6020 Electrode	56
* ~ b •	00		Knoop Har	dnoss 320 X1500	
Fig.	34	_	Hoat Affe	cted Zone, Preheated Weld, E-6020 Electrode	56
			Hatch Corr	ner Spec. 15, Knoop Hardness 300, X1500	
-					
Fig.	35	-	Heat Affe	cted Zone, Non-Proheated Weld, E-6010 Electrode	57
Fi a	36		Hoot APP-	ated Zone - Drobested Wold Dr. COlo Blastrada	c 77
ттК•	00		HOUL ALLO	orea Your' Lieucered Meta' R-OAIA Electrode • • • •	$\mathcal{D}\mathcal{T}$

·

LIST OF TABLES AND ILLUSTRATIONS - Cont'd.

Page No.

Fig.	3 7	-	Heat Affected Zone, Non-Preheated Weld, E-6020 Electrode 5	8
Fig.	38	-	Heat Affected Zone, Preheated Weld, E-6020 Electrode 5	8
Fig.	39	-	Heat Affected Zone, Non-Preheated Weld, E-6010 Electrode 5	9
Fig.	40	-	Heat Affected Zone, Preheated W_e ld, E-6010 Electrode 5	9
Fig.	41	-	Heat Affected Zone, Non-Preheated Weld, E-6020 Electrode 6	0
Fig.	42	-	Heat Affected Zone, Preheated Weld, E-6020 Electrode 6	0
Fig.	43	-	Weld Metal, Non-Postheated Weld, E-6010 Electrode 6	1
Fig.	44	-	Weld Motal, Postheated Weld, E-6010 Electrode 6	1
Fig.	45		Weld Metal, Non-Postheated Weld, E-6020 Electrode 6	2
Fig.	46	-	Weld Metal, Postheated Weld, E-6020 Electrode 6	2
Fig.	47	-	Heat Affected Zone, Non-Postheated Weld, E-6010 Electrode 6	3
Fig.	48	-	Heat Affected Zone, Postheated Weld, E-6010 Electrode 6	3
Fig.	49	~	Heat Affected Zone, Non-Postheated Weld, E-6020 Electrode 6	4
Fig.	50	-	Heat Affected Zone, Postheated Weld, E-6020 Electrode 6	4
Fig.	51	-	Design of $\frac{1}{4}$ Scale Asymmetrical Hatch Corner Model 6	5
Fig.	52	-	Design of $\frac{1}{4}$ Scale Symmetrical Hatch Corner Model 6	6
Fig.	53	-	Longitudinal Strain Distribution in Deck Plate of Hatch Corner Models	7
Fig.	54	-	Stresses, $\frac{1}{4}$ Scale Models	8
Fig.	55		Deflection Measurements	9
Fig.	56	-	Quarter Scale Models After Failure, Above Deck	0
Fig.	5 7	-	Quarter Scale Models After Failure, Below Deck 7	1

INTRODUCTION

Starting November 1, 1944, a program of research was undertaken by the University of California under a contract with the NDRC having as its title "Cleavage Fracture of Ship Plate as Influenced by Design and Metallurgical Factors (NS-336)." Work under this project continued up to August 31, 1945, and was divided into two parts as follows:

- A. A determination of the influence of metallurgical factors and temperature on the cleavage fracture of ship plate containing internal notches.
- B. The determination of the effect of variation of material and temperature on the tendency for cleavage fracture of welded structural specimens containing a discontinuity, such as hatch corners.

Part B of this project involved the design and testing of full scale ship sections in order to:

- a. Obtain a specimen approximating an actual section of a ship, wherein restraint to plastic flow is provided by the inherent geometry of the structure rather than by artificially induced notches.
- b. Correlate the effects of temperature, steel, and stress relief on these specimens with results obtained on flat plate tests by other investigators.

Since September 1, 1945, this work has been continued by the University of California under a contract with the United States Navy, Contract NObs-31222.

In previous reports,^{1,2} published by the Office of Scientific Research and Development, accounts were given of the development of a hatch corner type specimen which contained a corner which had considerable restraint to plastic flow. Prior to September 1, 1945, thirteen of these large specimens were constructed and tested. Five different steels were used in constructing the various specimens.

This report covers further tests hade on six additional full scale hatch corner type specimens and an investigation of the effect of preheating upon the hardness of welds and the adjacent heat affected zones.

Some questions regarding the full scale hatch corner specimen design had been raised due to the fact that the longitudinal stress distribution across a transverse section opposite the corner of the hatch and the accompanying ratios of maximum to minimum stress were not quite the same as those which had been measured on two Liberty ships, the SS. David Bushnell and SS. Philip Schuyler. It also appeared that due to the asymmetry of the specimen some distortion would occur which might not exist in the actual ship hatch corner. It had not been intended that the existing full scale specimen should duplicate exactly conditions existing in actual ships but, rather, it was to be a laboratory specimen which contained a severe design notch due to inherent geometry and construction. This was to be in contrast to notches artificially introduced by saw cuts, holes, or the like.

However, to aid in the possible interpretation of the full scale hatch corner specimen results for direct ship design purposes, it was

1,2 See Bibliography.

agreed that an attempt should be made, using quarter scale models, to obtain a design which more closely approached ship conditions. The models would enable comparison of the relative merits of a symmetrical versus asymmetrical specimen with respect to stress distribution, stress ratios, distortion, and adaptability to further full scale design tests. These model studies are also covered in this report.

BALRIOTSP.

PART I

Full Scale Specimens

Procedure

The design of the welded full scale hatch corner type specimens is shown in Fig. 1. The details of specimens 16 and 19, which were riveted, are shown in Fig. 2. In these riveted specimens an attempt was made to keep the general configuration as nearly as possible the same as for the welded specimens so as to make the only variable that of method of fabrication. For the welded specimens the welding sequence is shown in Table I.

Fig. 3 shows several views of one of the welded specimens during construction. In fabricating the riveted specimens all holes were drilled and reamed. Fig. 12 shows two views of one of the riveted specimens.

In making specimens 15 and 18, preheat was used in making all welds within two feet of the corner. Heating torches were utilized to raise the temperature of the plates within three inches of the welds to 400° F. The temperature was not allowed to fall below this value until welding was completed.

Five different steels were available for tests carried out in this project. These steels, their chemical analyses and tensile properties are shown in Tables II and III. For the six specimens discussed in this report only Steel C was used.

After construction of the specimens was completed, in order to provide transverse restraint, 3 in. x 3 in. bars were welded to the two edges of the specimens as shown in Fig. 4. Three transverse restraining beams were then attached by means of wedges between their ends and the 3 in. x 3 in. bars. These restraining beams were made of 6 in. channels with special strongbacks to prevent buckling. The wedges at the ends were driven tight until strain gages placed on the beams showed a compressive strain of 50 micro-inches per inch. It was recognized that the transverse restraint offered by these bars was not as severe as exists in ships. However, since cleavage type fractures were being obtained it was decided that the system should be used throughout the series of tests in order to keep the conditions constant.

Type SR-4 electrical resistance strain gages were attached to all specimens, except number 19, at the locations indicated in Figs. 5 and 6. Since specimen 19 was a repeat of number 16, it was not felt that it was necessary to use strain gages on this specimen. Since specimen 18 was similar to several others the gages were not read.

With the exception of number 17, over-all energy absorption was determined by taking pin-to-pin strain measurements as indicated in Fig. 7. Integration of the load-strain curves gave the energy absorbed.

For all the specimens except number 17, readings of the various gages were taken at loads of 0; 100,000; 200,000; 300,000; 600,000; 1,000,000; and 1,200,000 pounds. Beyond 1,200,000 pounds the readings of four gages were followed continuously up to failure, or until the gages became inoperative.

The purpose of testing specimen number 17 was to determine whether the strain concentrations at various locations would change if loading was repeated. Therefore, in testing this specimen the following loading schedule was used: 0; 100,000; 0; 100,000; 200,000; 0; 200,000;

300,000; 0; 300,000; 500,000; 0; 500,000; 800,000; 0; 800,000; 1,200,000; 0; 1,200,000 pounds and then to failure.

Results

The major results obtained from the tests of the full scale specimens are shown in Table IV. For convenience in comparing results Table V gives similar data for the first thirteen specimens. Photographs of the various specimens after failure are shown in Figs. 8 to 24, inclusive.

The failure of specimen 14, tested at 120° F, with a shear type fracture verified expectations, based upon previous tests, that such a fracture could be obtained in this type of specimen with Steel C if the test was conducted above 112° F.² It should be noted that the energy absorbed by this specimen was more than double that obtained with any previous specimen made from this steel and for which cleavage type fractures had been obtained. However, the nominal breaking stress was very nearly the same as had been obtained with cleavage type failures.

The results obtained from specimens 15 and 18 were by far the most outstanding obtained in these tests to date. The breaking stress of these specimens was about 33 per cent higher than the average breaking stress of all previous specimens, and nearly 10 per cent better than the best previous specimen (number 9) which had been given a high temperature stress relief after welding. In spite of the fact that cleavage type fractures were obtained in specimens 15 and 13, the energy absorption was very high, being more than twice as much ar was measured on any previous specimen.

· 6.

The performance of the welds on these proheated specimens was particularly noteworthy. In the welded specimens which were made without preheat there was always rather general failure of the welds adjacent to the fracture. This was particularly true of the weld connecting the longitudinal girder to the hatch end beam and the fillet weld between the deck and doubler plate. In these preheated specimens there was almost no failure in the welds. This is shown very clearly in Fig. 21 where the longitudinal girder plate was fractured but the weld was almost intact. In order to obtain a better picture of the reason for this superior performance the studies discussed in Part II of this report were made.

The behaviors of specimens 16 and 19 were not anticipated until load was applied. The "working" of the joints was very considerable even at low loads. This resulted in the angle at the corner opening up to quite an extent. This opening was very apparent while in welded specimens it was difficult to observe any change. The difference in the rigidity of the riveted and welded specimens was striking to all who had observed both types under load.

Fig. 25 shows the load-strain curves from which the energy absorption of the various specimens was computed. The superior performance of the two preheated specimens is apparent in this figure.

The results obtained from the test of specimen 17 by repeated loading are shown in Figs. 26, 27, and 28. As shown in Fig. 26, for loads greater than 300,000 lbs. there was, in general, less strain increment for the second application of a given load than for the first application. This was due to the permanent strain resulting from plastic flow which occurred during the first application of load. This resulted in a redistribution of stresses. As a result there was a decrease in the strain

concentrations as shown in Fig. 27. The fact that strain concentrations measured in these tests are greater than those found in actual ships^{1,3} may be due in part to the fact that this specimen was not as rigid as an actual hatch corner in a ship and as a result some opening of the corner angle resulted, and that both elastic and plastic strains were measured whereas in the case of at least one of the series of measurements made on ships only elastic strains were recorded.

Fig. 28 shows the behavior of gage 19H (Fig. 26) during the test. This indicates that the material at this point exhibited elastic behavior upon unloading and for reloading up to the previously applied load. As indicated, this gage failed, in that it ceased to function normally, at a load just above 800,000 pounds. The strain concentration is also indicated by the slopes of the two curves in this Figure. For example, using the slopes corresponding to the 800,000 pound load a strain concentration of approximately 8 is shown for gage 19H as compared with the average of the outboard gages.

1,3 See Bibliography.

PART II

Effect of Preheating

Procedure

In view of the results obtained on full scale hatch corner specimen number 15 by preheating, it was evident that more basic information on the effect of preheating would be desirable. The metallurgy of welds has established the presence of a heat affected zone adjacent to the weld metal, which contains large grains and is harder than either the weld In an effort to obtain some details regarding the effects or parent metal. of preheating on the heat affected zone and the weld metal the following tests were conducted.

1 ssentially Two single pass weld beads, one of 3/16" E-6010 electrode at 135 amps and the other of 3/16" E-6020 electrode at 200 amps, were deposited in sweld 720 on pieces of ship plate (Steel C) 18 in. x 18 in. x 3/4 in. as shown in the best Fig. 29. ' The beads were deposited on one specimen with the plate at a a facted temperature of 70° F and on another after preheating the plate to 400° F A third plate was prepared upon which beads were deposited using E-6010 the largest Mid the Secondard and E-6020 electrodes with the plate at a temperature of 70° F. This from which a plate with the deposited beads was then heated for 8 hours at 1000° F Alle press is similar to the treatment given hatch corner specimen 9. A fourth plate decoder upon which E-6010 and E-6020 beads were deposited was used as a control for Activity of This plate was not subjected to postheat and the beads specimen number 3. Marry 200 mg were deposited with the plate at a temperature of 70° F. will give

Specimens were taken from the center of each of the six weld higher form These specimens were polished, etched and subjected to microbeads. hardness (Knoop, with 500 gm. load) surveys as shown in Fig. 30. In The Same Street the parent and weld metal the hardness impressions were spaced 0.25 mm.

12 m 1 m 2 m 2 m 2 m

apart whereas in the heat affected zone the spacing was reduced to 0.10 mm.

1.1.1.2.1

In addition to the previously mentioned tests two multiple pass fillet welds were made as shown in Fig. 31. The first fillet was made using E-6020 electrode and the second using E-6010 with the plate being allowed to cool between each pass so that all beads were deposited with the specimen at a temperature of 70° F. Specimens were then prepared similar to the others and microhardness surveys of each pass as shown in Fig. 30 were conducted.

Results and Discussion

In Fig. 32 there is presented one of the Knoop hardness surveys with hardness plotted as a function of distance from the weld edge for the preheated and non-preheated E-6010 weld beads. The data in Table VI show clearly the increase in width and the decrease in hardness of the heat affected zone by preheating. The reduction in hardness of the weld metal, although significant, is not as much as in the heat affected zone. The maximum hardness of the heat affected zone for the preheated specimens is practically the same for both the electrodes used. In spite of the fact that the maximum hardness of the heat affected zone for the E-6010 electrode is greater than that for the E-6020 electrode as deposited without preheat, the hardness of the weld bead itself is not influenced by the type of electrode. The results of specimens 3 and 4 show that heating of the weld beads for 8 hours at 1000° F reduces maximum hardness of the heat affected zone and the average hardness of the parent and weld metal. The width of the heat affected zone, of course, was not changed as a result of the heating.

An examination of the microstructures reveals the reasons for some of the results presented in Table VI. Referring to Figs. 33 and 34, the effects of the different cooling rates which accompany welding with or without preheating, are apparent. The heat affected zone of the preheated specimen shows evidence of the intermediate transformation products which were able to form during the slower cooling from the Austenitic phase. At a lower magnification (X500) such as in Figs. 55, 36, 37, and 38 the presence of more free ferrite in the preheated welds is apparent. The change in width of the heat affected zones as a result of preheating is shown in Figs. 39, 40, 41, and 42. Figs. 43 to 50, inclusive, show the effect of postheating on the microstructure of the weld metal and the heat affected zones for the E-6010 and E-6020 weld beads. The effect is more pronounced for the E-6010 heat affected zone than for the E-6020.

The effect of multiple passes on the maximum hardness of the heat affected zone and the average hardness of the weld is shown in Table VII. The hardness generally increases with each pass as the heat from each succeeding bead reduces the maximum hardness in the heat affected zone of the preceding bead. The initial hardness of the heat affected zone for the first fillet weld (E-6020) was reduced in the process of welding the second fillet (E-6010) and in the same manner the average weld hardness was probably reduced.

In analyzing the results obtained there seems to be little doubt that changes brought about in the structure and hardness were attributable to the reduction in the severity of the quenching effect normally produced by the metal surrounding the weld. Although no quantitative data were obtained with regards to the cooling rates present in a non-preheated weld,

observations of the microstructure in Fig. 33 showed that the quenching effect must have been of the order of magnitude of a water quench.

As stated previously, it was not intended to make a complete investigation of the effects of preheat and postheat, but, to investigate some of the effects. From the tests conducted it is apparent that preheating does produce marked changes in the hardness of the weld material and the heat affected zone and increases the width of the latter. It is also evident that postheating at 1000° F for eight hours is not as effective as preheating at 400° F in reducing the hardness of the weld metal and the heat affected zone and does not widen the heat affected zone. Just how much these changes are responsible for the improved performance of preheated and postheated specimens is not yet known. Undoubtedly other effects, such as change in chemical composition and impact properties, also result. Further study of this entire subject, particularly the effects of preheating, is needed:

and the second second

the second se

and the second second

nde Charles en atalem en en sentente agan de la encontra en en en la encontra en tetratetadores alamente en

.

·. · · ·

and a second provide the second s

• . . .

and the second second

1.1.4

PART III Model Studies

Proceduro

A series of asymmetrical and symmetrical models were constructed and tested in an effort to obtain one model of each type which approximated the Bushnell and Schuyler data as closely as possible. Comparison of the two was then made.

In the asymmetrical model, various factors were altered after each successive test to improve the stress distributions. The following factors were investigated.

a. The location of the line of applied load with respect to the corner of the hatch.

b. the extent of attachment of end tab to coaming,

c. effect of transverse restraint and omission of transverse restraining bars,

d. increased end tab width with corresponding fillet between end tab and specimen edge,

e. increased stiffness of end tabs with heavier center plate. From the results of these changes the model shown in Fig. 51 was constructed and tested.

For the symmetrical design a celluloid model was first built and Stresscoat (brittle coating) was applied to obtain a preliminary indication of the stress distribution. From these results it was apparent that a transverse slot would have to be cut between the end tab and the hatch opening in order to achieve the desired distribution of stress near the corner of the hatch. With this information as a guide several symmetrical specimens were constructed and tested. The factors which were investigated during the tests were

a. length of transverse slot,

b. fillet radius between end tabs and specimen edge,

c. size and stiffness of end tabs.

The specimen design resulting from these preliminary tests is shown in Fig.52, and the resulting model was constructed and tested.

Results

The strain distributions for both tests on the final designs are shown in Fig. 53 along the transverse section AB for the small loading of 6,000 psi nominal stress and for a higher load of 13,750 psi. Figure 54 shows the principal stresses and their directions for the two models under the applied nominal stress of 6,000 psi for both.

An indication of the distortions as the models were loaded to failure is given in Fig. 55. Although the deflections shown are not exactly comparable measurements for the two specimens, they do give an indication that there is less movement in the symmetrical specimen than in the asymmetrical one.

The two specimens after failure are shown in Figs. 56 and 57. For the asymmetrical one the maximum load was 192,800 lbs. which gave a nominal stress computed over the net load carrying section at the hatch corner of 48,500 psi. For the symmetrical specimen the maximum load was 424,000 lbs. which gave a nominal stress of 53,000 psi. However, as can be seen from Figs. 56 and 57, the failure occurred at the slot. It would be necessary to reinforce the ends of the slot for any subsequent tests of this design.

The transverse loading device¹ used on the first quarter scale asymmetrical models did not introduce significant change in the stress ratios near the corner. The subsequent tests were conducted without this bar. An additional reason for leaving off this bar was that the rather heavy bars welded to the sides of the specimen against which the transverse member acted were found to have considerable effect on the stress distribution in the deck.

¹ See Bibliography

CONCLUSIONS

1. Steel C when used in the hatch corner specimen has a transition from cleavage to shear at slightly below 120° F.

2. Using preheat at 400° F is the most effective procedure yet tried both as to strength and energy absorption, being more effective than stress relief at 1000° F for 8 hours or the use of 25-20 electrode. It results in about 30 per cent increase in maximum strength and superior performance of the welds as compared with specimens welded in the usual manner. Preheating does not appear to influence the type of fracture.

- 3. Riveting as used in this particular design gave inferior results in so far as strength is concerned.
- 4. Preheating at 400° F reduces the hardness and increases the width of the heat affected zone and produces a somewhat different microstructure of both the weld and heat affected zones.
- 5. Post heat treatment at 1000° F for 8 hours results in a decreased hardness in both the heat affected zone and the weld metal and a change in the microstructure. This treatment does not result in any change in the width of the heat affected zone.
- 6. The greater stress concentration and the somewhat less distortion for the symmetrical quarter scale model as compared with the asymmetrical one is an indication of a more severe stress condition in the former.

7. In view of this conclusion, it follows that the full scale asymmetrical model used for the main tests may not represent a condition as severe as would exist for a full scale symmetrical specimen or for the ship itself.

the second second second

•

. .

. /

•••

8. Due to the size of the symmetrical quarter scale model resulting from this investigation it is apparent that the space limitations of the available testing equipment prohibit the testing of a full scale symmetrical specimen. In view of this and the lack of time, it was decided that no further work would be done on models by this project.

· . :

Bibliography

- Progress Report on "Cleavage Fracture of Ship Plate as Influenced by Design and Metallurgical Factors (NS-336): Hatch Corner Specimen Tests", OSRD No. 5352, Serial No. M-512, July 21, 1945.
- Final Report on "Cleavage Fracture of Ship Plate as Influenced by Design and Metallurgical Factors (NS-336): Hatch Corner Specimen Tests," OSRD No. 6387, Serial No. M-607, December 4, 1945.
- ³ Report: Structural Tests on the S.S. Philip Schuyler.

U. S. Maritime Commission; June, 1945.

TABLE I

Welding Sequence - Hatch Corner Specimens

Units	Position Ele	octrode
A. Place, tack and weld 8 to 2; and 7 to 3 Jig Herizontal Bottom Side Mr.	Horizontal	E-6020
B. Place, tack and weld end tabs to dock plate 1	Flat	11
C. Place, tack and weld end tabs to deck plate 1	n	11
D. Place, tack and wold 4A and 4F to 1	Horizontal	11 11
E Place and tack 5 to 1 and 6	11	**
G. Weld 5 to 1	H .	11
H. Weld 4F to 6	Vertical & Horizontal	E-6010
I. Weld 5 to 6		11 0010
J. Place unit 8 and 2 to 1 and 6: tack 2 to 6		
(outboard) and 2 to 1 (outboard)	Horizontal & Vertical	tt
K. Weld 2 to 6 (outboard)	Vertical	11
L. Weld 2 to 1 (aft & fwd; 2 sides simultaneously)	Horizontal	E-6020
M. Tack and weld 2 to 1 (inboard)	11	TT
Jig Vertical		
N. Place and tack unit 7 and 3 to 1 and 2	Horizontal & Vertical	E-6010
0. Weld 6 to 2 and 3 to 2; simultaneously	Horizontal	E-6020
P. Weld 6 to 8 (inboard then outboard)	Horizontal & Overhead	E-6010 E-6020
Q. Complete welding 4F and 5 to 6	Overhead, Horizontal	E-6010 E-6020
R. Tack 9 to 6	Horizontal	1 0020
Jig Horizontal. Bottom Side Up		
S. Weld 9 to 8 (bottom)	11	t1
T. Weld 3 to 2 (outboard)	Vertical	E-6010
U. Weld 3 to 1	Horizontal	E-6020
	Vertical & Horizontal	E-6010
	Vor Groar & not 120nuar	E-6020
W. Weld 7 to 2	Horizontal & Overhead	E-6020 E-6010 E-6020
W. Weld 7 to 2 Jig Vertical Position	Horizontal &Overhead	E-6020 E-6010 E-6020
 W. Weld 7 to 2 Jig Vertical Position X. Tack and weld 3 to 3A (inboard) 	Horizontal & Overhead	E-6020 E-6010 E-6020
 W. Weld 7 to 2 <u>Jig Vertical Position</u> X. Tack and weld 3 to 3A (inboard) Jig Horizontal Position. Bottom Side Up 	Horizontal &Overhead	E-6020 E-6010 E-6020
 W. Weld 7 to 2 Jig Vertical Position X. Tack and weld 3 to 3A (inboard) Jig Horizontal Position, Bottom Side Up Y. Backchip and weld 3 to 3A (deck to bottom) 	Horizontal & Overhead Flat	E-6020 E-6010 E-6020
 W. Weld 7 to 2 Jig Vertical Position X. Tack and weld 3 to 3A (inboard) Jig Horizontal Position, Bottom Side Up Y. Backchip and weld 3 to 3A (deck to bottom) Jig Horizontal Position, Top Side Up 	Horizontal &Overhead Flat	E-6020 E-6010 E-6020
 W. Weld 7 to 2 Jig Vertical Position X. Tack and weld 3 to 3A (inboard) Jig Horizontal Position, Bottom Side Up Y. Backchip and weld 3 to 3A (deck to bottom) Jig Horizontal Position, Top Side Up Z. Weld 9 to 8 (top side) 	Horizontal &Overhead Flat	E-6020 E-6010 E-6020 "
 W. Weld 7 to 2 <u>Jig Vortical Position</u> X. Tack and weld 3 to 3A (inboard) <u>Jig Horizontal Position, Bottom Side Up</u> Y. Backchip and weld 3 to 3A (deck to bottom) <u>Jig Horizontal Position, Top Side Up</u> Z. Weld 9 to 8 (top side) Remove Specimen From Jig 	Horizontal & Overhead Flat	E-6020 E-6010 E-6020 "
 W. Weld 7 to 2 Jig Vertical Position X. Tack and weld 3 to 3A (inboard) Jig Horizontal Position, Bottom Side Up Y. Backchip and weld 3 to 3A (deck to bottom) Jig Horizontal Position, Top Side Up Z. Weld 9 to 8 (top side) Remove Specimen From Jig AA. Backchip and weld 3 to 3A (deck to top) 	Horizontal &Overhead Flat " Vertical	E-6020 E-6010 E-6020 " "
 W. Weld 7 to 2 Jig Vertical Position Tack and weld 3 to 3A (inboard) Jig Horizontal Position, Bottom Side Up Backchip and weld 3 to 3A (deck to bottom) Jig Horizontal Position, Top Side Up Weld 9 to 8 (top side) Remove Specimen From Jig AA. Backchip and weld 3 to 3A (deck to top) BB. Weld one pass 3 to 2 	Vortical	E-6020 E-6010 E-6020 " " " E-6010 E-6010
 W. Weld 7 to 2 Jig Vertical Position Tack and weld 3 to 3A (inboard) Jig Herizontal Position, Bottom Side Up Backehip and weld 3 to 3A (deck to bottom) Jig Herizontal Position, Top Side Up Weld 9 to 8 (top side) Remove Specimen From Jig AA. Backehip and weld 3 to 3A (deck to top) BB. Weld one pass 3 to 2 CC. Fill deck corner void with weld 	Vortical " Vortical " Flat	E-6020 E-6010 E-6020 " " " E-6010 E-6010 E-6010 E-6020
 W. Weld 7 to 2 Jig Vertical Position Tack and weld 3 to 3A (inboard) Jig Herizontal Position, Bottom Side Up Backchip and weld 3 to 3A (deck to bottom) Jig Herizontal Position, Top Side Up Weld 9 to 8 (top side) Remove Specimen From Jig AA. Backchip and weld 3 to 3A (deck to top) BB. Weld one pass 3 to 2 CC. Fill deck corner void with weld DD. Weld 5 passes 3 to 2	Horizontal &Overhead Flat " Vertical " Flat Vertical	E-6020 E-6010 E-6020 " " " E-6010 E-6010 E-6010 E-6020 E-6010
 W. Weld 7 to 2 Jig Vertical Position X. Tack and weld 3 to 3A (inboard) Jig Horizontal Position, Bottom Side Up Y. Backchip and weld 3 to 3A (deck to bottom) Jig Horizontal Position, Top Side Up Z. Weld 9 to 8 (top side) Remove Specimen From Jig AA. Backchip and weld 3 to 3A (deck to top) BB. Weld one pass 3 to 2 CC. Fill deck corner void with weld DD. Weld 5 passes 3 to 2 EE. Weld 2 to 1 and 3 to 1; simultaneously 	Horizontal &Overhead Flat " Vertical " Flat Vertical Horizontal	E-6020 E-6020 E-6020 " " " E-6020 E-6010 E-6020 E-6020 E-6020
 W. Weld 7 to 2 Jig Vertical Position Tack and weld 3 to 3A (inboard) Jig Herizontal Position, Bottom Side Up Backchip and weld 3 to 3A (deck to bottom) Jig Herizontal Position, Top Side Up Weld 9 to 8 (top side) Remove Specimen From Jig AA. Backchip and weld 3 to 3A (deck to top) BB. Weld one pass 3 to 2 CC. Fill deck corner void with weld DD. Weld 5 passes 3 to 2 EE. Weld 2 to 1 and 3 to 1; simultaneously FF. Place and tack 10 to 1, 2, 3, and weld 1 pass 	Vortical Vortical Vortical Flat Vortical Horizontal "	E-6020 E-6010 E-6020 " " " E-6010 E-6010 E-6020 E-6020 E-6020 E-6020
 Weld 7 to 2 Jig Vortical Position X. Tack and weld 3 to 3A (inboard) Jig Horizontal Position, Bottom Side Up Y. Backchip and weld 3 to 3A (deck to bottom) Jig Horizontal Position, Top Side Up Z. Weld 9 to 8 (top side) Remove Specimen From Jig AA. Backchip and weld 3 to 3A (deck to top) BB. Weld one pass 3 to 2 CC. Fill deck corner void with weld DD. Weld 5 passes 3 to 2 EE. Weld 2 to 1 and 3 to 1; simultaneously FF. Place and tack 10 to 1, 2, 3, and weld 1 pass GG Complete weld 10 to 1 	Horizontal &Overhead Flat " Vertical " Flat Vertical Horizontal "	E-6020 E-6020 E-6010 E-6020 " " " E-6010 E-6010 E-6020 E-6010 E-6020 " "
 W. Weld 7 to 2 Jig Vortical Position Tack and weld 3 to 3A (inboard) Jig Horizontal Position, Bottom Side Up Backchip and weld 3 to 3A (deck to bottom) Jig Horizontal Position, Top Side Up Weld 9 to 8 (top side) Remove Specimen From Jig AA. Backchip and weld 3 to 3A (deck to top) BB. Weld one pass 3 to 2 Fill deck corner void with weld DD. Weld 5 passes 3 to 2 EE. Weld 2 to 1 and 3 to 1; simultaneously FF. Place and tack 10 to 1, 2, 3, and weld 1 pass GG Complete weld 10 to 2, 3 	Horizontal &Overhead Flat " Vertical Flat Vertical Horizontal " "	E-6020 E-6020 E-6010 E-6020 " " " E-6010 E-6010 E-6010 E-6020 " " "
 W. Weld 7 to 2 Jig Vortical Position Tack and weld 3 to 3A (inboard) Jig Horizontal Position, Bottom Side Up Backchip and weld 3 to 3A (deck to bottom) Jig Horizontal Position, Top Side Up Weld 9 to 8 (top side) Remove Specimen From Jig AA. Backchip and weld 3 to 3A (deck to top) BB. Weld one pass 3 to 2 CC. Fill dock corner void with weld DD. Weld 5 passes 3 to 2 EE. Weld 2 to 1 and 3 to 1; simultaneously FF. Place and tack 10 to 1, 2, 3, and weld 1 pass GG Complete weld 10 to 1 HH. Complete weld 10 to 2, 3 II. Weld 9 to 6	Horizontal &Overhead Flat " Vertical " Flat Vertical Horizontal " "	E-6020 E-6010 E-6020 " " " E-6010 E-6010 E-6020 E-6020 E-6020 " " "

	·	Analysis o	f Steels	• .	
Stecl	% C	% Mn.	% P	% S	% Si.
A*	.23	.47	0.011	0.042	0.02
в*	0.15	0.76	.010	0.030	.04,
C*	0.24	0.49	0.015	0.033	з.
D ·	0.19	0.52	0.01	0.02	0.24
E*	0.23	0.39	0.019	0.032	0.008

۰.

:..

Supplier's analysis

20.

TABLE II

TABLE III

Tensile and Hardness Properties

Steels for Hatch Corner Specimens

Plate No.	Direc.		Tensi	lo Data	(.505 Bars)		Hardness
		Yield	Ultimate	Broak	Elongation	Reduction	(Rockwell
		(PSI)	(PSI)	(PSI)	(% in 2")	in Aroa (%)	"B")
	_			Contract, Strength Line, 1 Spring	in and a sufficient one and the subscription	an a	
A-57	Long.	35,500	61,200	47,400	39.5	59.6	
	Trans.	38,100	60,400	48,800	36.2	56.3	
B-1	Long.	. 35 050	56 900	38 600	40.9	67 6	20
As rolled	Trans.	34,000	57,000	47 500	39.6	58.6	62
		· · , · · · ·					
B-6	Long.	36.900	59,500	43,400	39.3	64.0	64
Normalized	Trans.	36,500	57,200	43,500	38.5	63.0	
a 1	Υ		40 5 00				
0-1	Long.	35,230	68,700	55,300	36.0	59.6	71
	Trans	00,100	88,000	57,050	33.6	52.5	
D-2	Long.	37.800	63 700	46 900	37 2	62.8	
	Trans.	40,600	63,600	48,600	36.6	59.6	68
		,	···,··	,			
E-2	Long.	35,000	58,900	45,300	37.2	59.6	
	Trans.	35,300	58,200	46,200	35.6	58.0	
			,				
			Tensi	le Data	(Full Thickn	oss)	
4-57	Tong	75 100	61 400	47 000	40.0		
A =01	Trane	34, 200	61,400	47,900	49.2	58.7	
	TT COLLE .	01,000	09,000	4 9,000	40.1	00.0	
B-1	Long.	31.000	56.500	43,700	53.2	66 6	
As rolled	Trans.	31,400	56,400	45,600	48.7	58.4	
				- ,			
B-6	Long.	32,200	56,900	41,100	52.0	64.0	
Normalized	Trans.	32,000	56,500	43,400	51.6	60.5	·
r n	Τ. ο. ο	77 500	20 500				
0-1	Long.	37,500	66,500	53,600	45.5	56.5	
	irans.	0±,100	00,200	56,600	32.5	50.4	
D-2	Long.	35.900	61.300	45.800	47.1	62 3	
	Trans.	36,100	60,500	47.600	46.4	59.2	
		*		.,		~~ • N	
E-2	Long.	31,400	57,200	44,500	49.1	59.1	
	Trans.	31,000	56,600	45,600	45.5	58.0	
* Letter	in plat	e number	refers t	o type o	f steel.		

		_		T		T		1	_	Τ-		.	-	Т	0ş	Т	 _	т-	_	 	 	—	 r				•				
	DEMADUS	CVVHIJV		SHEAR FAILURE AT COANER.	-	CLERVAGE FAILURE AT CORNER	(SOTAN IN AVANC)	CLEAVASE FAILURE AT CORNER. VALUE.	DIAMETERS FROM AVET NOLE.	SUBJECTED TO REPEATED LOADINE	SEE NOTE & AT BOTTOM OF TARLE	CLEANAGE FAILURE AT CORNER.	No face Persons of Person	CLEAVAGE FRILVER AT COAVER.	NO GAGE READINGS TAREN.									Ċ,	7		- JE > - 3// /	The second secon	14 VI USED IN COMPUTATIONS	22	•
175	THICKNESS REDUCTION AT FRACTURE	To DISTANCE FROM CONFRACTURE EDGE IN	1 + 7 + 2 + 1			13 28 23 0 0 0	24 1.8 01 0 0 0			19 2.7 2.3 1.7 1.2 0.5	34 1.4 1.4 1.9 1.0 05																*		ja ka		
VER TES	STRAINS AT OR NEAR FAILURE MICRO IN IN	CAGES	11×10 120 10× 1211	STRAW	3,400 4,600 1,800 12,000	*	00000 00000 000000000000000000000000000		0007		10051 0041 008 0011									J									₹ }	TABLI	
4TCH CORI	57RAIN RATIOS 1046 200000 LB 10AD 1200000 LB 10AD	SAGES 5 6 7 8 0 10 11 134 12	14/18/	97-62-88- 89- 11 FE-53-81	2 - 25 - 20 - 72 - 27 12 12 03	31 30-61 54 57 -81 -10	-9.8 2.6 -17 17 -2.8 12 -17	5-2 -13-61-61-61-61	E. 121-88-12-63-03	3-36-2.0 2.1 -5.2 5.2 - 5.6	2 3.3 - 3.0 - 14 - 4.1														8 4 4 4 4 4 4 4 4 4 4 4 4 4 4 4 4 4 4 4	10- 	15 - 6 10445	1	27,18	165	
CALE H	FOR TOTAL ENERGY ABSORAED FIN TO FIN	IN. LO. IN AT MAY AT	194 LORD FRIL.	1	C 27/ 5.6	2.9.15	20 12 02 02	2.0 2	* *	8	2.4 0.9	0000357		0	585 4614445													RRYING	- v		
FULL S	VCENTRATIONS 100 LB. LOAD 100 LB. LOAD	GAGES 127 13 147 157 154	150 448 158 168 171	25 0.5 44 1.3 -2.3 3.5 0.5 3.8 1.5 1.4	0 50 03 20 51 02 57 51 28 01- 51 58	87 07 88 80 97 88 87 07 88 80 97 88	40 7.8 -05 51 37 -19 42 7.8 1.8 6.5 1.4 1.5			2.7 2.1 0.3 2.6 1.1 -1.8 1.9 2.0 0.3 2.0 0.7 0.8	21 5 41 6.9 0.7												 		UBLER,	523	5	07E0 1040 54	SE		
SULTS,	555 STRAIN CON ED 200,0	10 52 64 72 84 32		14 20 21 16 23 22	3.6 2.2 2.7 1.9 2.9 1.9	16 1.6 2.1 2.8	4.0 1.2 2.2 2.1	20 22 23 23 27	1.8 9 4 57 33	30 10 13 11 15 15	26 20 23 15 34 33														N OF DECK, DO	DINAL STRES	TOM. DINAL STRAIN	TOM. FD UNLESS N			
RE	LONGITUDINAL STRI CONCENTRATION BAS N 200,000 LB LOAL	5 6 7 8 9 10 17 18		021 1.5 2.4 2.2 2.0 2.7		1.6 2.5 2.3 1.9 -1.5 2.7		2/2 2.4 2.4 2.7		3 1.5 1.5 1.8 .7 -40 1.5													 · · · · · · · · · · · · · · · · · · ·		CARRYING SECTIO	AGE OF LONGITU	-3-4 TOP & BOT	2-3-4 TOP \$ 80) 516078005 US	STIONABLE. 6A6. VELD.		
	C STRESS C			120 25,600 2		70 32,600	AT .	70 20,900 2.		28,800		70 32,300		(AT MAX. LOND) 20 200	ייט בייסטט						 			5: 5:	SED ON LOAD	SED ON AVER	FOR GAGES 1-1 ISED ON AVEN	OR GAGES 1- 5010 \$ E-6020	EADINGS QUE		
	STEE	NOTES		C		S	400'PREME.	U S	RIVETED	0		U B	400" MEHE	(ANETED									NOTE	1. 84	2.84	3.84	A. A.	יי א' אי	•	

								F	RE	SI	JĽ	TS	5,	FL	IL	L	SC	CA	LE H	AT	СН	С	OR	NE	R	T	ES	TS	5				23
S-CHING	KIND OF STEEL ASROLLED	THUST THE	NOMINAL STRESS AT , FAILURE (B /IN ²		NGI NCE 20	0,00	DINA ATIK DO L AGE	NL S ON L .B. L S	TRE SASI .OAL	55 50 2	\$7R	A/A 2 /,2	2000	00 1 00 1 GAG	17R 6. 8.	ATIO LOAL	NS'/ D D	FOR	TOTAL ENERGY ABSORBEL PIN TO PIN IN. LB.	STR 20 1,20	0,000 0,000 GA	TIOS LB. LB. GES	LOAD LOAD LOAD	6. 15. 10. 10. 10. 10. 10. 10. 10. 10. 10. 10	RAIN AR I IICRO GA	IS AI	r OR URE IN	RE AT F	HICKN DUCT RACT Yo	ESS TON URE	REI	MARKS	
Ñ NO	NOTED	₽ •F		5	6	7 8	9/	io ii	18	î9 Ş	5 16 1	71	3L 9L	121 128 13	4T 48	157 161 158 161	T 17H B 17V	81 9H 19V	AT MAX AT LOAD FAIL.	56	78	9 10	11 <u>191</u> 191	17# 17¥ 17¥	3 158	18L	19H	COR PI NER Y	ACTURE	EDGE //	×		
1	A	32	24,200	1.5	1.8 1.	3 2.0	20	1.3 -1.	7 /.9	6.2 / 2.1 /	4 1.8 1.000 8 2.3	1.4 000 1.3	.8 2.0 4.8. 2.9 1.9	2.5 2.4 2. 1.7 4.0 /4.	0.9 7 0.5 -0.1 4-0.1	3.0 1.6	5 -/.6 0.3 2 2 -/.4 0.1 3	5.6 2./ 0.3 6.9 1.3 0.2		-63-3.7 -4.0-2.5	-2.6 / 000, -3.3 6.2 -	4.7 6.7 000 1 1 55 3.4	-3.5 202 -57 322	-48 -11.9				20 2 32 3	4 1.5 0. 2 2.1 Q2	7 <u>-</u> -	CLEAVAGE F, USED FOR D	AILURE. STEEL ECK ONLY.	A
2	с	32	23,200	-	/.6 -	-	- -		-	-	- 1.6 - 2.0		- 0.8	 .000		= =				2.8 4.3	(_/250jC	0.9 - 00 2.8	-4.2 <u> </u>	=				/6 /. 32 /.	0.2 0 2 0.5 0		CLEAVAGE FA INGS UNRELII CULTIES IN SV	ILURE GAGE RE ABLE DUE TO DIA VITCHING CIRCUI	AD- FFI- ITS
5	С	68	24,000	1.6	2.0 /.:	2 2.1	2.3/	15 -1.	92.6	10.4 /. 3.4 a	6 2.0 .0 2.0	1.3 i 1.1 i	2.0 2.2 2.0 2.9	4.5 3.0 30 2.0 4.4	0.9	4.7 3.2 3.9 / 5 2.3 - 6.5 2.5	2-2.1 2 5 0.9 2 5 0.4 2	8 9.9 0.5 1 10.6		-8.1 -4 .2 -7.4-754	-2.6 /2.0-/ -4.3 /0.8-	11.0 4 .7 17.1 —	-7.2 21.7 79.4 -1.3	-2.3 -3.5	5,000	- 1	7000	19 1. 34 2.	9 <i>1.0 0.</i> 3 3 0.9 0.1	00	CLEAVAGE FA OF SHEAR AT EDGES ALON	ILURE. SLIGHT A TOP & BOTTOM G FRACTURE.	4M'7 1
10	C MUREX H.T.S.	32	23,600	1.5	2.0 1.	7 2.5	52.11	.6 -1.	925	13.8 /. 4.3 2	5 <i>1</i> .9 2 2.5	18 1.4	2.2 1.9	34 2,6 //5	0.3 05 2./	3.4 /.3 3.5 /./ 12.2 0.	3-2.3 2 /.8 -29 5. 5-02	7 /3 0.3 8 / 7 1.0	180,000 180,000	-7.6 -6.4 -40-5.5	47 74	- 7.2 7.1 -155	1.3 48 17	-/.3 /3 /20	8800	4400	13,000	19 1. 34 2.	5 0.9 04 0 /.3 0.5	0 0	CLEAVAGE FA IN DOUBLER LBS. PASSING GAGE #13.	NLURE. SMALL OCCURED AT 40 DIRECTLY THRO	CRACK X0.000 OUGH
9	C STR.REL. AFT.WELD	72	MAX.STRESS 30,000 29,400	1.5	.8 1.	7 24	2.4 1.	.8 -1.	52.6	8.4 /. 2.6 /.	4 1.8 6 2.0	1.8 2 1.5 3	./ 2.3 3.6 2.0	2.9 2.9 2.0 6.5 7.1	1.1 0.4 0.1	2.9 / 2 3.4 / / 2.3 / 9 5.0 / 0	-/.9 .7 .7 .7 2 .7 2	8 7.9 0.2 2 14.3 0.1		3.7 -7.3-3.5	-45 4.8 -3.6 /2 -	- 5.7 15 6.3	-3.7 36 -/8 300	-1.1 -2.1 -2.1	5,200	9200	<i>1</i> 4,300	19 1.9 34 1.9) /./ 0.3) /.2 Q7	0.2 0.1 0.4 0.2	CLEAVAGE FA BETWEEN TR AND DOUBLER MAIN FAILUR	ILURE. FILLET INSVERSE COAI FAILED PRIOR	WELD MING TO
/3	C 25-20 ELECTR.	32	27,700	1.7	2.0 1.	8 2.7	2.4 /	16 -1.	7 2.7	7.1 1. 0.7 1	6 2.0 9 2.2	1.7 Z 1.5 3	2.3 2.2 3.3 2.4	3.5 - 1.5 - 6.4 7.2	10 10 15 43	35 /6 28 0. 8.7 3.4 6.2 0.7	-22 2.3 2.3 2.3 2.3 2.3 2 7 3.7 5	8 6.7 -/.3 .0 5.3 -3.1	232,000 232,000	-5/-37 -41-4.1	29 104-1 28 60-1	7.2 1.1 4.4 10.6	-7.7 -5 2 - 24.1 -1.7	- <i>1.0</i> -0.8 94,0	8,300	6,200	-	19 0. 34 1.	5 0.3 0.1 5 0.8 0.1	0 0 0 0	PULLING TAB F TAB REPAIRED ED. CLEAVAGE AT HATCH CC	AILED AT 1595,000 AND SPECIMEN R FAILURE OCCU DRNER.	0 LB. ELOAD IRED
//	В	32	MAX.STRES 25,700 25,600	1.6	- 1.	6 22	2.3 /	1.2 -1.	1 2.7	8.9 /. 2.4 z	7 /.9 ./ 2.0	/.7 /.3	2224 5822	4.2 3.3 1.7 8.5 12.6 2.9	0.6	50 /.3 3.8 /.4 9/ -24 9.9 0.2	-/6 /.3 4-/.2 /.5 6	1 -02 .6 44	340,000 522,000	 40 -	- 4.2 6.0/3.0-	- 2.0 74 -2.6	10.8 -48 11.3 -2.4	-/.2 0.8/3,50	7,900	7,300	5,500	19 1.3 34 3.	1.1 0.7 3 25 1.5	0.5 0.3 0.7 0./	CLEAVAGE F	AILURE.	
8	B	66	MAX STRESS 27,000 26,100	20	232	0 2.9	291	.8 2	7 3.0	/89 2 5.5 2	.0 2.2 .2 2.0	2.0 2 1.4 1	26 2.6	45 38 3.0 6.7 17.9	02 1.0 -14 14	5.3 /.3 4.3 /.3 7.6 -2.0 18.3 -0.1	3-26 183. 2-2.2 1.3 7.	2 /7.3 2 /7.3 5 /.5 5 -0.8		-65-43 -3.0-7.5	-3.3 85 -24 65 -	- 6.0 117-06	-64 - 58 -/9	-15 -17 -17	<i>6</i> 13,200	7,800	15.000	NO A POSSII PART I	AEASUR	EMENTS SHEAR, E. SEE	DECK FAILURE FROM CORNER IN CLEAVAGE FAIL	EXTENDED ABOU V SHEAR, THEN SU VRE OCCURED EN CORNER ENDING IN	'T 3" IDDEN XTEND
3	B NORMALIZED	32	MAX.STRES 26,900 23,500	1.4	2.1 1.:	5 2.3	2.1 1.	.6-0	82.5	5.1 l. 1.7 j.	4 2.1 7 2.4	/.5 /.5 4	2.1 2.1 10 2.3	2.6 25 3.1 74 10	00	= =	-1.1 1.2 2 -4.1 2.0 3	6 02 3 40 3 -0.7		- <i>102</i> -6.7 -3.0-7.4	5.6 4.6 3.0 - 1	- 3.1 08 5.7	- 23 5.7	-0.9 -2.1				16 2.9 34 1.9	0.8 0.4		SUDDEN NOISE DROPPED & CL. CURED AT 1400 VERSE BARS U	AT 1600,000 LB. EAVAGE FAILURE 0,000 LB. NO TR SED. DECK I AMIN	LOAD E OC- CANS- NATED
4	D NORMALIZEL	32	25,900	1.4	1.7 0.	922	2.0 /	.5-0	8 /.9	- /	4 1.7 8 2.4	1.0 2 1.1 3	20 1.9 14 2.4	2.6 1.7 	0.4	3.0 /.6 - 0.7 3.6 4.2	-1.2 2 1.3 -1.4 3	.3 <u>-</u> 70 4 -		-7.0 -4.8 - 4.6 -4 .2	2.6 5.5	- 8.3	 301 -	0.9		1		19 1.2 34 2.	2 0.7 0.5	0.3 0.2 0.4 0.3	CLEAVAGE FA	NLURE	<u></u>
7	D NORMALIZED	72													-ur			-1.3						1							TEST INVALID DIFFICULTIE	DUE TO WELDI 5.	wa
12	D NORMALIZED	72	MAX.STRED 27,800	1.5	.5 /.'	7 24	- 1	.3 -1.4	# 3.5	14 1. 3.6 <u>1</u> .	5 <i>1.6</i> 8 2.1	1.6 2 1.7 3	.2 - .7 -	3.0 2.8 3.6 5.9 //.	0.9	33/5 3306 4287 7006	-/.8 3. 1.7 3.	6 / 3 -0.4 7 /24 7 -0.5	514,000 (196,000	-5.7 -3.1 -3.4 -2.9	4.8 7.5 4.0 9.4	- 0.9 - 1.8	-35-29 -/8-23	1.1 7,300 4.6 (A7	6700 MAX	4000 LOAC	007,00	SHE SEE F	AR FAI	URE APHS	SHEAR FAILUI	RE AT CORNER.	
6	E	32	23,100	15	.7 1.4	42.1	2.0 /.	.4 -1	1.8	5.9 <i>l</i> 0.7 2	4 1.7 0 2.1	1.5 / 1.5 3	.9 2.0 1.7 2.5	26 24 39 59 /20	02	2.9 /.6 2.8 /./ 3.9 2.7 6.9 3.5	1.3 00 2 -/.5 0.7	0 59		69 -35-56	5.4 9.0 -/ 3.4 -6/	2.3 -	5.8 24.0-5.0-	·/.6 4400	5,000	500	9,400	19 0. 34 /.e	0 0 0 0	0 0 0 0	CLEAVAGE F	AILURE.	
	NOTES 1. BASI 2. BASI 5. BASI 5. REAL	ED (NG/7 ED (R G ED (R G N/0 &	DN LOAD TUDINAL DN AVEJ AGES I- ON AVEJ AGES I- E-6020 5 QUESTI	CO CO 2-3 2-3 2-5 0 El 0 NA	ARR AMI SE SE C S-4 LEC		IG S BEL LON P AN DDE AGE	EC OW VGI VD L G/T VD VD VD VD VS	TION DEC TUD SOT SOT SOT	I OI CK. DINA TOM IAL TOM VNL	- DE L ST I. STR LSS LOSE	CK, TRE	DOU SSE IS	BLE! S BLE!	R. W	ELD.	LOAD	CARA CTIO A-1		FT N GAGE CATIO PLAN	<u>r</u> ² +, +, +, +, +, +, +, +, +, +, +, +, +, +, +, +, +, +, +, +	EXAM EXAM T= TO B=BC	INS. 6 LOWS. PPLE TTOM	<		V BE 3						TABLE	· V

TABLE VI

Electrode	Spec. No.	Plate Temp. °F	Max.Hardness Heat Affected Zone - Knoop	Av. Weld Hardness Knoop **	Av. Width of Heat Affected Zone - MM	Av. Parent Metal Hard- ness - Knoop
E-6010	1	70	433	239	2.08	178
E-6010	2	400	290	215	3.82	199
E-6020	1	70	368	237	2.97	206
E-6020	2	400	292	206	4.15	175
E-6010*	3	70	284	225	1.80	158
E-6010	4	70	484	256	1.73	184
E-6020*	3	70	232	194	2.92	153
E-6020	4	7 0	298	213	2.85	185

Single Pass Specimens

Plate specimen with deposited beads annealed at 1000° F for 8 hours.

** Several hardness traverses were made in each case. "Max. Hardness" is the maximum value found. "Av. Hardness" is the average of all the values measured in the area specified (from 20 to 60 readings). TABLE VII

Multiple Pass Specimen

Electrode	Order of Passes	Max. I Heat A Zone	Hardness Affected - Knoop	Average Hard Knoop	Weld ness
E-6020	1	:	258	215	i
E-6020	2		298	217	,
E-6020	3	3	328	214	:
E-6010	4	:	271	213	i
E-6010	5	:	508	238	3
E-6010	6		452	235	5






FIGURE 3 - WELDING JIG FOR FABRICATION OF HATCH CORNER SPECIMEN













Fracture in doubler



Deck and doubler fractures, looking fwd.



Fracture in corner - viewed from inside of hatch



Deck and doubler fracture patterns, looking aft.



Fractures viewed from above deck



Fractures viewed from below deck, outboard and forward of hatch end beam.



Before failure: View of corner from above deck



Before failure: Below deck, looking aft and inboard



Before failure: Overall view - below deck



After failure: View from above deck

FIG. 13 - SPECIMEN 16



Fracture in deck: Viewed from below deck, outboard, and fwd. of hatch end beam



After failure: Close-up of tie-plate



After failure: View from below deck, inboard, and fwd. of hatch end beam



After failure: Corner viewed from inside of hatch

FIG. 15 - SPECIMEN 16





Pattern in deck - looking aft



Pattern in deck - looking fwd.





Fractures: Viewed from above deck



Fractures: Viewed from below deck, cutboard, and aft of hatch end beam



Fractures: Viewed from below deck, outboard, and fwd. of hatch end beam



FIG. 20 . SPECIMEN 18

Overall view - above deck

44



Fractures: Viewed from above deck



Fractures: Viewed from below deck, outboard, and fwd. of hatch end beam

FIG. 21 - SPECIMEN 18



Corner viewed from inside of hatch



Deck and doubler fracture patterns - looking aft



Practure in doubler (angle cut away) Arrow indicates extent of first fracture.



Fracture in deck (doubler cut away)



View of corner - after failure



Deck and doubler fracture patterns - looking aft







51

8-327



2











FIG. 33: HEAT AFFECTED ZONE, NON-PREHEATED WELD, E-6020 ELECTRODE, KNOOP HARDNESS 320, X1500



FIG. 34: HEAT AFFECTED ZONE, PREHEATED WELD, E-6020 ELECTRODE, HATCH CORNER SPECIMEN 15, KNOOP HARDNESS 300, X1500.



FIG. 35: HEAT AFFECTED ZONE, NON-PREHEATED WELD, E-6010 ELECTRODE, X500.



FIG. 36: HEAT AFFECTED ZONE, PREHEATED WELD, E-6010 ELECTRODE, X500.



FIG. 37: HEAT AFFECTED ZONE, NON-PREHEATED WELD, E-6020 ELECTRODE, X500.



FIG. 38: HEAT AFFECTED ZONE, PREHEATED WELD. E-6020 ELECTRODE, X500.



FIG. 39: HEAT AFFECTED ZONE, NON-PREHEATED WELD, E-6010 ELECTRODE, X25.



FIG. 40: HEAT AFFECTED ZONE, PREHEATED WELD, E-6010 ELECTRODE, X25.



FIG. 41: HEAT AFFECTED ZONE, NON-PREHEATED WELD. E-6020 ELECTRODE, X25.



FIG. 42: HEAT AFFECTED ZONE, PREHEATED WELD, 1-3020 ELECTRODE, X25.



FIG. 43: WELD METAL, NON-POSTHEATED WELD, E-6010 ELECTRODE, X500.



FIG. 44: WELD METAL, POSTHEATED WELD, E-6010 ELECTRODE, X500.



FIG. 45: WELD METAL, NON-POSTHEATED WELD, E-6020 ELECTRODE, X500.



FIG. 46: WELD METAL, POSTHEATED WELD, E-6020 ELECTRODE, X500.


FIG. 47: HEAT AFFECTED ZONE, NON-POSTHEATED WELD, E-6010 ELECTRODE, X500.



FIG. 48: HEAT AFFECTED ZONE, POSTHEATED WELD, E-6010 ELECTRODE, X500.



FIG. 49: HEAT AFFECTED ZONE, NON-POSTHEATED WELD, E-6020 ELECTRODE, X500



FIG. 50: HEAT AFFECTED ZONE, POSTHEATED WELD, E-6020 ELECTRODE, X500.













SYMMETRICAL

ASYMMETRICAL

FIGURE 56: QUARTER SCALE MODELS AFTER FAILURE (ABOVE DECK)



ASYMMETRICAL FIGURE 57: QUARTER SCALE MODELS AFTER FAILURE (BELOW DECK) SYMMETRICAL